



Generic Name	Dosage	package
<b>Vaccines and Immunization</b>		
1 Diphtheria Antitoxins	.	1
2 Interferon Gamma-1B /γ-Immunex	100 mcg/0.5 ml	1
3 Diphtheria & Tetanus Toxoids-Td	.	1
4 Antiscorpion Venum	.	1
5 Antisnake Venum	.	1
<b>Antibiotic</b>		
6 Imipenem+Cilastatin	(250+250)mg (500+500)mg	1
7 Cefazolin	250mg-500mg-1g	1
8 Ceftriaxone	500mg-1g-2g	1
9 Cefotaxime	500mg-1g	1
10 Meropenem	500mg-1g	1
11 Ampicillin	.	20
12 Ceftazidime	500mg-1g-2g	1
13 Ceftizoxime	500mg-1g	1
14 Cloxacillin	500mg-250mg	1
15 Penicillin 6-3-3	500mg-250mg	1
16 Benzathine Penicillin	.	1
17 Procaine Penicillin G	.	1
18 Vancomycin	125mg-250mg 500mg-1g	1
19 Ampicillin+Sulbactam	.	1
20 Piperacillin+Tazobactam	250mg-375mg	1
21 Cefepime	500mg-1g-2g	1
22 Penicillin G Sodium	.	1
23 Streptomycin	1g	1
24 Amikacin / Lorikacin	50 mg/1ml (2 ml)	10
25 Cefazolin	500 mg	20
26 Cefepime/Exipime	1000 mg-500 mg	12
27 Cefotaxime/Loraxime	1000 mg-500 mg	12
28 Cefotaxime/Loraxime	1000 mg+water	1
29 Ceftazidime/lorazidime	1000 mg - 500 mg 2000mg	12
30 Ceftizoxime	1000 mg - 500 mg	12
31 Ceftriaxone/Loraxone	1000 mg - 500 mg	20
32 Ceftriaxone/Loraxone	500 mg+water- 1000 mg+water	1
33 Ciprofloxacin /Ciproxir	10 mg/1ml (20 ml)	12
34 Colistimethate Sodium/Clovent	1.000.000 I.U. 4.500.000 I.U.	10
35 Gentamicin /Loramycin	80 mg/1ml	10
36 Imipenem + Cilastatin/Supranem	500 mg + 500 mg	12
37 Levofloxacin Vial	25 mg/1ml (20ml)	10
38 Meropenem/Exipenem	200mg-400mg 500mg-1000mg	12
39 Vancomycin/Vancoxir	1000 mg - 500 mg	20
40 Vancomycin	1000 mg	10
41 Protamine Sulfate	500 mg	21

Generic Name	Dosage	package
<b>Anticoagulant</b>		
42 Heparin Sodium	25000 IU/1ml (5ml)	10
<b>Anticancer-anticoagulant</b>		
43 Oxaliplatin	50mg 10ml -100mg	1
<b>Antineoplastic</b>		
44 Carboplatin	50mg 5ml 150mg 15ml	1
45 Gemcitabine	200mg 2ml-1gr 10ml	1
46 Bortezomib	3.5mg	1
47 Vinorelbine	50mg	1
48 Pemetrexate	100mg -500 mg	1
49 Vincristine	1mg - 10mg	1
50 Paclitaxel	300mg -150mg 100mg - 30mg	1
51 Vinorelbine	10mg 1ml	1
<b>Antivirus</b>		
52 Remdesivir /Exiral	100 mg	1
53 Aciclovir	200mg-250mg- 400mg-800mg-1g	1
54 Remdicitvir	100mg	1
<b>Cardiovascular</b>		
55 Albumin	50ml-100ml-250ml	1
<b>Bone Modulating</b>		
56 Zoledronic Acid / Bonsta	4 mg/5ml	1
<b>Analgesic</b>		
57 Sufentanil	5mcg-10mcg 25mcg-50mcg	1
58 Dexmedetomidine HCl/Medonex	100 mcg/1ml(2 ml)	5
59 Remifentanil /Repaxir	1 mg-2 mg-5 mg	5
<b>Diabetes</b>		
60 Insulin Biphasic Isophane 70/30	70/30 (70/30) I.U./1ml (10 ml)-100 I.U./1ml (10 ml)-	1
61 Human /Lansulin	.	1
<b>Electrolytes</b>		
62 Sodium Bicarbonate	10ml	1
<b>Gastrointestinal</b>		
63 Pantoprazole	40 mg	12
<b>Heavy metal antagonist</b>		
64 Deferoxamin Mesylate/Deferoxir	500 mg	10
<b>Heavy metal antagonist</b>		
65 Growth Hormone	.	1
<b>Dermatologi</b>		
66 Hydrocortisone (As Sodium Succinate) /Exicort	100 mg-100 mg +water2ml-	25
<b>CNS</b>		
67 Heparin	1ml-5ml	1
68 Methylprednisolone Acetate / Duro-Medrol	40 mg/1ml	1

